TB610-MZ03

ITroMEr: s & s 5 &

The Engine Specialis? INSTALLATION MANUAL

PREIVIE FY_ILEY RINAT

TITANIUM MID PIPE

=]
APPLICATION

mE
PART NUMBER

MAZDA MX-5 NCEC '05-'15 LF-VE 5/6MT 6AT

TB6100-MZ0O3A

%% I WAIINING X BELE2R—C BE RIS,

X Please see page 2 for details.

mri e FERan

KEDRECRKERATETEA

FOR RACING USE ONLY

NOT LEGAL FOR USE IN THE U.S. ON PUBLIC ROADS

B / INDEX

(P2 mzm | [Ps Eneish |

CO-RIFBHREEEBE VO EF VR, £EIZHYNESTENET,
CHEARICCORBAZEESLKBHRADIZELLBELLESLY,
BEAo-BETCRYEEAIERTIC AR E LTS,
REBAZEICEANMMTVSIEBEIINT ST,
BEHEA—N—DRTITIBHERENDEICHEVET  KELEDHETHELIESLY,
FEYEERICKYERAELGE . BH TIEERZEAVDIRET DT,
HOMLHT T ELIEESLY,

BRSEEHTRUMTEINIGE IR ZEL T EEHEASELIESL,

Thank you for purchasing a TOMEI product.

Please read this installation manual carefully prior to installation/use.

Ensure you keep this document stored in a safe location for future reference.

Pay close attention to and adhere to the various warnings/cautions contained herein.

You should also consult the official servicing manual for your vehicle when installing this product.
Please note that inappropriate installation/use of this product will be at the owner’'s own

risk and/or responsibility.
Retailers/Workshops should ensure this document is given to the end user.




A=s

L—AERMERA - ERMGTETICEET SRR

AERE, E—F—RR—YEBFROERICHEHRA D THRE-RFTTHIEEBMELT,
BATHR-FAfShFEL=,

AHBOEMERL, i, B, FEHA B AROHHARRH L TRLDHEENHYFI DT
TEBLIEE,

2 RETIRIARFEE (EPA) [CESCELVRHIANREINTEY AR R EKERO L EFEF
SEEREETIIERMNDERIEREFIBDOONEEA,
KEIZBSITAAEFIEFLARL—REFRIH TR AOFERAFECE LGN TOHET,

AER(F, ARICRAENHEOAZBHELTEY.,

BDERTHRMICIFAISNTOSIERERE. FRRFRNROBEFEAOERAFERSNTOER A,

AHGRE BHORBESSURFDOREH LY, FIRFFRIEFENERSNSIGEEAHYES,
INTNOEFEEHEDOBERAINSG T A TOERSLVRFIETLITETT S LT,
IVRA—4—DEETT,

L FERMGREREBERVN)—IZBLTERZRFALTEY., FRHANERAEIND
BRMEAROCEERECOVWTERNGIFZAELTLEE A,

LIz o T AR ADOEREEEROHIMEFEFEITENTIT> TS,

AEREHEARE, FEERTHHINIC, COFEFHREIKEHEALTES,
FEOEITREGFER, S8, S, F-FEROTBESICOLEADAAREEAHYET,

A WARNING

For Racing Use Only — International Compliance Notice

This product is designed and developed in Japan with the intention of being distributed and
sold globally to motorsports enthusiasts. Please be advised that the legal use of this product
may vary depending on regional, national, or local emissions regulations.

In particular, the United States imposes strict restrictions under the Clean Air Act (EPA),
and this product is not considered legal for use on vehicles operated on public roads or
highways within the United States.

Use of this product on public roads or in any unsanctioned racing activity in the United States is
strictly prohibited.

This product is intended for use in officially sanctioned competition only, and is not intended for use
on any pollution—controlled motor vehicle unless explicitly permitted by local law.

This product may be subject to limitations or prohibitions under local environmental laws and
regulatory frameworks. It is the responsibility of the end user to ensure full compliance with
all applicable laws and regulations in their respective country or region.

Our company operates through an international distributor network and does not have direct
knowledge of the specific applications or jurisdictions in which each product will be used. Therefore,
the use of this product is solely at the discretion and responsibility of the customer.

Please read this notice carefully before purchasing, installing, or using this product. Improper or
illegal use may result in penalties, fines, or vehicle non—compliance.




3 =
VANE: Y-
AREZOEY G IFIZEER DNEEZZ T -BELH., BEDES-IRIETTERLTIEELY,

BREBLUNANDEFEEODFEEN, FEGREREBTHBNAHYES,
ERORIE. BYRITE, REEZERALLGVE, (FRITOBAYRIRTY,

- =
=

B AEIORYMFIEIVCSUEEV, TSI —LREI X —AREDEGEN S A -IREET
EEL TS,

B HRREICEYEROBIE - NKHARRIDATHENDS, B FOEGAKELAE LN
BENL B0, B RBRIBROIY 1 T IEHEREICZITo TS,

>

HNENBEHRE toonssusriocl st CBRRES L,

SYRAT R (1)

gomm = O

g IS5 URILE 2500k A7y v(1)
o A—H 259k (1) 2T75—H R k1) M10 L=35 P=1.25 (4) M10 P=1.25 (4)
ATores] | [EXPRENVELD

& 80t A
= S

AFEH—T55(1) BILRR L—ZRR—Z 1) TOMEI R T7vHh—(2) EXPREME Ti R 7vHh—(2)

ERICHERTEE nvdr-zrasezcs,

B IUUUERIE—RK W kLILUF W EHEEEE

1. SIEMKRIVIN—5DERDHL

A CCTRETZOREEFIETT ., BBORMERYNLSEL. DT RESEEESBLTES,
1. N\YTY)—DIAFTRIGEFERYNT,
2. AN N—AEEYS T,




2. TOMEI = v FI\A T DR {F1F

(£ EADEEMER]EROEBHOEREFRETRDEYTY .

IFY—R YRV REIOHFRTYy b - ZRT7Y VT - F v B

R A E R LMD FRILY >

<
D|ZYRINATF
@|=vE/14T R
Bt B—H R vk T Vv

@D|RIS—HRY Yk A/FEY—T5% [40.0~50.0N-m (4.1~5.1kgf-m)]
KERICEOINABACILFEE A EPEFEH LT S0 TRORILFRL—AR—ZEZEHLTTSLY,

2520 )LE M10 L=35mm
2520 F vk M10 [34.3~39.2N*m (3.5~4.0kgf-m)]

ClSISIE)

(&5&FIE]

1. SYRNRATFEMERTIO T RUMIETIS Db EERAL, T3V —RXRI=R—ILRIC
AT %,

2. SYRNATREMBEUZ—HRAT YR ERIQ) . 750 PRIILEMIO(ERI®) .
502+ yMI0(LE®) EEAL. SYR/SATIFIZREAL ., BRI XY —Xb\VH—
[ZERYAFIT5,

¥ B EA—HRT YN ERQ) - 7S50 PRILEMI0(ER®) -
752+ vRM10(EE®) [# A,
3. SYRNATREMBRIS—HRT YN ER®) ., 750 PRILIMIO(ER®) .
750 FYMMIO(ERI@®) ZFERAL. AR IS—IREHT S,
X FEYIT—HRTYNLERD®) - 750 PRILEMIO(LEE®) -
75224+ yM10(EE®) .
4, BEDOVTISURITEELGNS, GIEINSIEIZAFEOHEITI,

itV Y 25 YRMI10E 9 (EE®) [34.3~39.2N - m(3. 5~4. Okgf-m) ]
A/FEUH—T55 845 (ERE®)  [40.0~50.0N - m(4. 1~5. Tkgf-m) ]



: =x
VA3
B ERBHEDIIVTISURS, FENTWEEEZRLTHLOERTHEOE T TESLY,
BH. \EMEFREICKYTREIITSVABELNLENGE L. TFY—RAYZR—ILEED
BUMFTRILEEED . RBROEFIVTSUORERHELI-%R . KFFHL TSI,
B SYRNRA TSR GEN T B LRETHERT L, FROEFORRELYET,
B RIEBHTEIEEIT o TS,
B EE-FARRIZEY., BBSRICRENRSTRELSDYET . BEIZISL.
EHF R EIT TS,

5 NyTU—TAF+RIgFERYFT5,

3. b {FiFiEDnE:R

1. BEICFELNGOIEBEREDRT S,
2. IUOVEREIL. TAR) T N oHI2500rmIBEETREZ LT RESENGUVNEHEET S,
3. HERZTL. BERALPERESTNIGVHERET S,

A =

BAOCTELNHAHLMEDET . AIMENMEELEREDRREL D=0,
HERIFEEICToTES,

BRRNDHEHE, MEDETOHRARICLITEEZRECTRELLYEIKRTY,
ETHICEREZRLEGSFXELITETEPRLEL, BREITOTISL,
ZOHTEBEEZITIHRIF. TFY—AM AT LN+ IR Z KBTI TS,
HADOBEENELTVRERIT. TVOUEBREET . EFRECEBEZKEL.
HBRIZHE TS,

N - — -}
VANE:S-
B ARZEELEE. ERARICE S TIIIU DU EICKREREILAHIIBELHYET,
HEERF. IOy TAU T EHERL BEICRLTENSDBEY T4 I EToTLES,

B EJECEY, IO F VST R B EEMAHYET,




/\ cauTioN

B This product should be installed by a trained professional in a well-equipped workshop.
B Only install this product on the specified vehicles to avoid product and/or engine damage.

B When installing, use the appropriate tools and safety gear to avoid injury.

/\ WARNING

Bl This product is to be installed only when the engine, engine bay and all exhaust related components
are cold.

B Ensure that all parts are fitted correctly during installation to avoid potential fire hazards
and/or damage.

KIT CONTENTS Check to ensure all the following items are included in this Kit.

MID PIPE R (1)

pmm 3 O

FLANGE BOLT FLANGE NUT COPPER WASHER (1)
CENTER GASKET (1)  MUFFLER GASKET (1) M10L=35P=1.25(4)  M10P=1.25(4)

o = L
% [EXPRENIE]T)
A/F SENSOR PLUG (1) BOLT SMOOTH PASTE (1) TOMEI STICKER (2) EXPREME Ti STICKER (2)

REQUIRED TDDLS The following tools are required for installation.

B General Engine Maintenance Tools W Torque Wrench W Service Manual

1. REMOVING THE STOCK CATALYTIC CONVERTER

This manual only provides basic instructions. For more details, please refer to the vehicle's
A official factory service manual.

1. Disconnect the negative battery terminal.

2. Remove the stock catalytic converter.




2. INSTALLING THE
TOMEI TITANIUM MID PIPE

[ Mounting position(s) for each component]The positioning of the included parts are as shown below.

The gasket(s), spring(s) and nut(s) on the exhaust manifold side will be

reused.

' ®
e
@
®
<Included components & torque specs.>
D|Mid Pipe F ®|Flange Bolt M10 L=35mm
@|Mid Pipe R ®|Flange Nut M10 [34.3~39.2N-m (3.5~4.0kgf-m)]
®)|Center Gasket @|Copper Washer
@ |Muffler Gasket A/F Sensor Plug [40.0~50.0N-m (4.1 ~5.1kgf-m)]

3¢ Apply the Bolt Smooth Paste (included) to the parts which will be exposed to high temperatures.
This helps prevent the parts from sticking and/or becoming seized.

[INSTALLATION PROCESS]
1. Loosely fit Mid Pipe F onto the exhaust manifold using the stock Spring(s) and Flange Nut(s).

2. Loosely fit Mid Pipe R to Mid Pipe F using the included Centre Gasket (3) above),
Flange Bolts M10 (& above) and Flange Nuts M10 (® above). Also, be sure to mount the exhaust
hanger at this time as well.

¥ Parts used: Center Gasket (B above), Flange Bolt M10 (&) above), Flange Nut M10 (® above).
3. Loosely fit Mid Pipe R onto the main muffler using the included Muffler Gasket (@ above),
Flange Bolts M10 (B above) and Flange Nuts M10 (® above).
¥ Parts used: Muffler Gasket (@ above), Flange Bolt M10 (B above), Flange Nut M10 (&) above).

4. Tighten down the bolts/nuts/screws in order from the font, ensuring sufficient clearance is achieved.

Torque specs. Flange Nut M10(® above) [34.3~39.2N-m(3.5~4.0kgf-m)]
A/F Sensor Plug(® above) [40.0~50.0N*m(4.1~5.1kgf-m)]



A

CAUTION

Ensure sufficient clearance and correct fitment has been achieved before completely tightening down
the fastenings. In some cases, there may be insufficient clearance due to minor differences between
individual vehicles. In such a case, loosen the fastenings of each component and adjust the positioning
until sufficient clearance is achieved before retightening the fastenings again.

Ensure you clean the Mid Pipe after installation. Using the Mid Pipe whilst there is oil or other
debris on it can cause blemishes and/or burn marks.

Depending on the situation, heat from the Mid Pipe could potentially damage/affect
the surrounding areas. To prevent and/or minimize this, use thermal insulation as required.

Re—connect the negative battery terminal.

3. INSTALLATION VERIFICATION

Check to ensure the product is fitted correctly.
Start the engine and rev to 2500rpm. Check for any abnormal sounds.

Test drive the vehicle and check again for any abnormal sounds and/or loose parts.

WARNING

Be thorough when performing checks as incorrect fitment and/or loose parts can lead to reduced

performance and damage to the exhaust as well as the surrounding components.

Exhaust leaks not only reduce performance but can also be a health hazard and should be addressed
immediately.

If there are any abnormalities whilst using the vehicle, stop immediately and check for faults.

Ensure the entire exhaust system is cool before attempting any repairs.

Do not restart the engine should you notice anything abnormal such as missing/broken parts. Instead,
consult a trained professional and follow their instructions.

CAUTION

Once this product has been installed on the vehicle, the engine characteristics may change depending
on the setup. After installation, adjust the engine/ECU settings as necessary.

The 'Check engine light' (CEL) may illuminate after installing this product.




wTrormEr

The Engine Specialisft

27 Rancho Cir, Lake Forest, CA 92630 USA
Phone : +1-949-855-6577

OPEN : Monday-Friday
(National holidays and public holidays excluded)

10:00 - 19:00 PST




